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History of this test report

Report No. Version Description Issued Date
FG101907B 01 Initial issue of report Dec. 28, 2021
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
Effective Radiated Power
3.2 §27.50 (c)(10) (Band 12) s -
Equivalent Isotropic Radiated Power
§27.50 (h)(2) (Band 41)
3.3 §27.50 (d)(5) Peak-to-Average Ratio Pass -
3.4 §2.1049 Occupied Bandwidth Reporting only -
§2.1051 Conducted Band Edge Measurement
§27.53 (g) (Band 12)
3.5 P -
§2.1051 Conducted Band Edge Measurement ass
§27.53 (m)(4) (Band 41)
§2.1051 Conducted Spurious Emission
§27.53 () (Band 12)
. P -
36 §2.1051 Conducted Spurious Emission ass
§27.53 (m)(4) (Band 41)
§2.1055 Frequency Stability
37 §27.54 Temperature & Voltage Pass
§2.1053 Radiated Spurious Emission Under limit
4.2 827.53 () - (Banq 12) — Pass 21.31 dB at
§2.1051 Radiated Spurious Emission 7640.000 MHz
§27.53 (m)(4) (Band 41) '
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.
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1 General Description

1.1 Product Feature of Equipment Under Test

GSM/WCDMAJ/LTE, Bluetooth, DTS/UNII a/b/g/n/ac, NFC, FM Receiver, and GNSS.
Product Specification subjective to this standard

PIFA Antenna

LTE Band 12: -3.8dBi
LTE Band 41: -1.1dBi

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and

Antenna Type

Antenna Gain

Explanations in report summary.

EUT Information List
: _ Performed
HW Version SW Version SIN
Test Item
0.48 HQ618X04CE Conducted Measurement
A 0.150 HQ61AVOEOQF Radiated Spurious Emission
0.150 HQ61AVOEOQOF ERP/EIRP Test

Note: For other wireless features of this EUT, test report will be issued separately.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Emission Designator

LTE Band 12 QPSK 16QAM/64QAM
aw [ Femee [V s ool | e
(MHz) (99%0BW)
14 699.7 ~ 715.3 0.0478 1M10G7D 0.0378 1M10W7D
3 700.5~7145 0.0472 2M72G7D 0.0373 2M73W7D
5 701.5~7135 0.0468 4M52G7D 0.0375 4AM50W7D
10 704.0 ~711.0 0.0480 9M07G7D 0.0379 9MO7W7D
LTE Band 41 QPSK 16QAM/64QAM
aw [ Fenes [ Emssnoesgnanl e | S
(MHz) (99%0BW)
5 25475 ~ 2647.5 0. 0254 4M52G7D 0. 0201 4AM52W7D
10 2550 ~ 2645 0. 0255 9MO5G7D 0. 0197 9MO7WT7D
15 2552.5 ~2642.5 0. 0260 13M5G7D 0. 0198 13M6W7D
20 2555 ~ 2640 0. 0262 18M0OG7D 0. 0206 18MOW7D
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1.4 Testing Location

Sporton International (Kunshan) Inc. is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International (Kunshan) Inc.

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Jiangsu Province 215300 People’s Republic of China

TEL : +86-512-57900158
FAX : +86-512-57900958

Test Site Location

Sporton Site No. FCC Designation No. FC.C Tes.t Firm
8 Registration No.
Test Site No. 03CHOA-KS
THOL-KS CN1257 314309

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

¢+ FCC 47 CFR Part 2, 27(H), 27(M)

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2

Test Configuration of Equipment Under Test

2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:

flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26

exploratory test procedures and find Y plane as worst plane.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 8 5 10 15 20 QPSK | 16QAM | 64QAM 1 Half Full L M H
Max. Output 12 \Y% v v \% - - \% \Y v v \Y \Y v v \Y
Power 41 - - Y \ \Y \Y \ Y \ \ v v \ \ v
Peak-to-Avera 12 v 3 3 v v v v v v
ge Ratio 41 - - \Y \Y \Y \Y \Y \Y \Y
26dB and 99% 12 \Y v v \Y - - \Y Y v \Y v v \Y
Bandwidth 41 - - Y \ \Y \Y \ Y \ v \ \ v
Conducted 12 v Y Y \ - - \ Y \ \ v \ v
Band Edge 41 - - \Y \Y \Y \Y \Y \Y Y \ \Y \ \Y
Conducted 12 v v v v - - v v v v v
Spurious
Emission 41 = = v v v v v v v v v
Frequency 12 v i i v v v
Stability a1 _ _ v v v v
12 \Y v v v - - v Y v v \Y \Y v s \Y
E.R.P/E.LR.P
41 \ \ Y Y \ \Y \ \ v v Y Y v
Radiated 12 Worst Case v v v
Spurious
Emission 41 Worst Case v v v
1. The mark “v “ means that this configuration is chosen for testing
Remark The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under different RB
size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
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2.2 Connection Diagram of Test System

<EUT With Accessory>

120VacH0Hz
EUT
(Adapter)

-]

EUT
r (USB Cable)
EUT EUT
(Eamphone)

2.3 Support Unit used in test configuration and system

System Simulator

Item |Equipment Brand Name Model No. |FCC ID Data Cable

Power Cord

1. |System Simulator Anritsu MT8820C |N/A N/A

Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT

conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 8.22 dB.

Example :
Offset(dB) = RF cable loss(dB).
=8.22 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 12 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest

Channel 23060 23095 23130

10 Frequency 704 707.5 711
Channel 23035 23095 23155
> Frequency 701.5 707.5 713.5
Channel 23025 23095 23165
> Frequency 700.5 707.5 714.5
Channel 23017 23095 23173
L Frequency 699.7 707.5 715.3

LTE Band 41 Channel and Frequency List

BW [MHZ] Channel/Frequency(MHz) Lowest Middle Highest
Channel 40240 40665 41090
20 Frequency 2555 2597.5 2640
Channel 40215 40665 41115
15 Frequency 2552.5 2597.5 2642.5
Channel 40190 40665 41140
10 Frequency 2550 2597.5 2645
Channel 40165 40665 41165
> Frequency 2547.5 2597.5 2647.5
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and ERP/EIRP

3.2.1Description of the Conducted Output Power Measurement and ERP/EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 3 Watts for LTE Band 12

The EIRP of mobile transmitters must not exceed 2 Watts for Band 41

According to KDB 412172 D01 Power Approach,

EIRP = PT + GT - LC, ERP = EIRP -2.15, where

PT = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

22.917(a)

For operations in the 824 — 849 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB below the
transmitter power P(Watts) in a 100kHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53(g)

For operations in the 600MHz band and 698-746 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB
below the transmitter power P(Watts) in a 100 kHz bandwidth. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least 30

kHz may be employed.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

N o o M wDdh e

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
8. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

For LTE Band 7, 41

The other 40 dB, and 55 dB have additionally applied same calculation above.
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
For LTE Band 7, 41

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.6.2Test Procedures

1. The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.
2. The EUT was connected to spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4.  The middle channel for the highest RF power within the transmitting frequency was measured.
5. The conducted spurious emission for the whole frequency range was taken.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
7.  Set spectrum analyzer with RMS detector.
8. Taking the record of maximum spurious emission.
9. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
10. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
Sporton International (Kunshan) Inc. Page Number :150f 21
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

22.355

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center
frequency.

27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

! RX Antenna
Im

""" 1

1im

1;

&
Y

1
Metal Full Soldered Ground Plane

&)
2 Spectrum Analyzer / Receiver

System Simulator

For radiated test from 30MHz to 1GHz

B Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

== .

Spectrum Analyzer | Receiver
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For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.2 Radiated Spurious Emission Measurement

4.2.1Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section
2.2.12.
2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.
3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
4.  The table was rotated 360 degrees to determine the position of the highest spurious emission.
5.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
9. Taking the record of output power at antenna port.
10. Repeat step 7 to step 8 for another polarization.
11. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
Sporton International (Kunshan) Inc. Page Number ;19 0of 21
TEL : +86-512-57900158 Issued Date : Dec. 28, 2021
FAX : +86-512-57900958 Report Version 101

Report Template No.: BU5-FGLTE Version 2.4



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101907B

5 List of Measuring Equipment

Instrument | Manufacturer |Model No.| Serial No. | Characteristics Cal:;);ta;mn Test Date Due Date Remark
Spectrum 5 Oct. 27, 2021~ Conducted
Analyzer R&S FSVv40 101040 10Hz~40GHz | Oct. 14, 2021 Dec. 27, 2021 Oct. 13, 2022 (THO1-KS)

- Oct. 27, 2021~ Conducted

Power divider STI STI08-0055 - 0.5~40GHz Aug. 26, 2021 Dec. 27, 2021 Aug. 25, 2022 (THO1-KS)

Temperature & -40~+150°C Oct. 27, 2021~ Conducted
humidity Hongzhan LP-150U | H2014011440 20%~95%RH Jul. 12, 2021 Dec. 27, 2021 Jul. 11, 2022 (THO1-KS)
chamber

EXA Spectrum . 10Hz-44G,MAX Radiation
Analyzer Keysight N9010A | MY55150244 30dB Apr. 13, 2021 | Nov. 04, 2021 |Apr. 12, 2022 (03CH04-KS)

Radiation

Loop Antenna R&S HFH2-Z2 100321 9kHz~30MHz | Oct. 30, 2021 | Nov. 04, 2021 |Oct. 29, 2022 (03CHO4-KS)
. Radiation

Bilog Antenna TeseQ CBL6111D 49922 30MHz-1GHz  |Jun. 07, 2021| Nov. 04, 2021 |Jun. 06, 2022 (03CH04-KS)

Radiation

Horn Antenna | Schwarzbeck [BBHA9120D 1356 1GHz~18GHz Apr. 18, 2021 | Nov. 04, 2021 | Apr. 17, 2022 (03CHO4-KS)

Radiation
SHF-EHF Horn Com-power AH-840 101115 18GHz~40GHz |Jan. 06, 2021 Nov. 04, 2021 |Jan. 05, 2022 (03CHO4-KS)
L Radiation
Amplifier SONOMA 310N 187289 9KHz-1GHz Jan. 06, 2021| Nov. 04, 2021 |Jan. 05, 2022 (03CHO4-KS)
L EM18G40G Radiation
Amplifier MITEQ GA 060728 18~40GHz Jan. 07, 2021| Nov. 04, 2021 (Jan. 06, 2022 (03CH04-KS)
- - AMF-7D-00 o
high gain ) Radiation
Amplifier MITEQ 10182(':))-30-1 2025788 1Ghz-18Ghz Jan. 06, 2021 Nov. 04, 2021 [Jan. 05, 2022 (03CH04-KS)
- . Radiation
Amplifier Keysight 83017A MY57280106 | 500MHz~26.5GHz [Oct. 13, 2021 Nov. 04, 2021 |Oct. 12, 2022 (03CH04-KS)
AC Power Radiation
Source Chroma 61601 F104090004 N/A NCR Nov. 04, 2021 NCR (03CHO04-KS)
Tumn Table ChamPro | EM1000-T | 060762-T | 0-~360 degree NCR Nov. 04, 2021 NCR Radiation
S (03CHO04-KS)
Radiation
Antenna Mast ChamPro EM 1000-A 060762-A 1m~4m NCR Nov. 04, 2021 NCR (03CHO4-KS)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.3dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 2 8dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power) and ERP&EIRP

LTE Band 12:

Modulation RB Size

Channel

Frequency (MHz)

QPSK 1
QPSK 1
QPSK 1
QPSK 25
QPSK 25
QPSK 25
QPSK 50
16QAM 1
16QAM 1
16QAM 1
16QAM 25
16QAM 25
16QAM 25
16QAM 50
64QAM 1
64QAM 1
64QAM 1
64QAM 25
64QAM 25
64QAM 25
64QAM 50
Channel

Frequency (MHz)

QPSK 1
QPSK 1
QPSK 1
QPSK 12
QPSK 12
QPSK 12
QPSK 25
16QAM 1
16QAM 1
16QAM 1
16QAM

o o o o g g o oo g o uo
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5 16QAM . . 20.74 0.0291 0.0290 0.0301
5 16QAM . . 20.57 0.0288 0.0290 0.0290
5 16QAM 0] . . 20.50 0.0296 0.0292 0.0285
5 64QAM (0] . . 20.61 0.0287 0.0293 0.0292
5 64QAM . . 20.59 0.0278 0.0282 0.0291
5 64QAM . . 20.39 0.0290 0.0292 0.0278
5 64QAM (0] ’ . 19.42 0.0222 0.0229 0.0222
5 64QAM 7 . . 19.49 0.0228 0.0225 0.0226
5 64QAM . . 19.43 0.0218 0.0219 0.0223
5 64QAM ’ . 19.34 0.0221 0.0225 0.0218
Channel 23165 23025 23095 23165
Frequency (MHz) . . 714.5 700.5 707.5 714.5
& QPSK 0] . . 22.55 0.0458 0.0472 0.0457
& QPSK . . 22.60 0.0466 0.0463 0.0462
3 QPSK . . 22.61 0.0458 0.0458 0.0463
& QPSK g . 21.49 0.0351 0.0368 0.0358
& QPSK . . 21.51 0.0368 0.0359 0.0360
3 QPSK . . 21.50 0.0361 0.0360 0.0359
& QPSK g . 21.56 0.0352 0.0350 0.0364
& 16QAM . . 21.67 0.0363 0.0373 0.0373
3 16QAM . . 21.66 0.0373 0.0369 0.0372
& 16QAM . . 21.66 0.0367 0.0368 0.0372
& 16QAM . . 20.53 0.0285 0.0295 0.0287
3 16QAM . . 20.73 0.0291 0.0294 0.0301
& 16QAM . . 20.60 0.0290 0.0292 0.0292
& 16QAM . . 20.57 0.0294 0.0292 0.0290
3 64QAM . . 20.59 0.0286 0.0291 0.0291
& 64QAM g . 20.56 0.0280 0.0285 0.0289
& 64QAM . . 20.38 0.0289 0.0290 0.0277
3 64QAM ’ . 19.44 0.0223 0.0232 0.0223
S 64QAM d . 19.51 0.0225 0.0228 0.0227
& 64QAM . . 19.38 0.0218 0.0220 0.0220
3 64QAM ’ . 19.33 0.0222 0.0222 0.0218
Channel 23173 23017 23095 23173
Frequency (MHz) . . 715.3 699.7 707.5 715.3
QPSK 1 (0] 22.59 0.0468 0.0478 0.0461
QPSK 1 ] 22.66 0.0476 0.0475 0.0469
QPSK 1 5 22.56 0.0459 0.0461 0.0458
QPSK 3 (0] 22.64 0.0474 0.0470 0.0467
QPSK 3 1 22.67 0.0473 0.0471 0.0470
QPSK ] 3 22.59 0.0472 0.0469 0.0461
QPSK 6 (0] 21.72 0.0374 0.0381 0.0378
16QAM 1 (0] 21.67 0.0372 0.0378 0.0373
16QAM 1 3 21.65 0.0376 0.0375 0.0372
16QAM 1 5 21.53 0.0369 0.0366 0.0361
16QAM 3 (0] 21.36 0.0356 0.0354 0.0348
16QAM ] 1 21.34 0.0354 0.0351 0.0346
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] 3 21.49 21.37 21.31 0.0358 0.0348 0.0344
6 0] 20.77 20.79 20.73 0.0303 0.0305 0.0301
1 (0] 20.52 20.60 20.52 0.0286 0.0292 0.0286
1 3 20.59 20.45 20.53 0.0291 0.0282 0.0287
1 5 20.50 20.49 20.49 0.0285 0.0284 0.0284
3 0] 20.53 20.34 20.41 0.0287 0.0275 0.0279
] 1 20.49 20.47 20.52 0.0284 0.0283 0.0286
3 3 20.45 20.43 20.37 0.0282 0.0281 0.0277
6 0] 19.67 19.79 19.71 0.0236 0.0242 0.0238
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LTE Band 41:

BW [MHz]

Modulation

RB Size

Channel

Frequency (MHz)

QPSK
QPSK
QPSK
QPSK
QPSK

QPSK

QPSK

16QAM

16QAM
16QAM
16QAM
16QAM
16QAM

16QAM

64QAM

64QAM

64QAM

64QAM

64QAM
64QAM
64QAM

1

1

1
50
50

Channel

Frequency (MHz)

RB Offset

Power
Low
Ch. / Freq.

40240
2555

Power
Middle
Low
Ch. / Freq.

40665
2597.5

Power

High

Ch. / Freq.

41090

2640

QPSK 1 14.97 0.0260 0.0247
QPSK 1 14.96 15.00 14.92 0.0243 0.0245 0.0241
QPSK 1 14.99 14.90 15.01 0.0245 0.0240 0.0246
QPSK 36 13.86 14.11 13.84 0.0189 0.0200 0.0188
QPSK 36 14.03 13.99 13.78 0.0196 0.0195 0.0185
QPSK 36 14.08 14.04 13.91 0.0199 0.0197 0.0191
QPSK 75 14.04 14.05 14.21 0.0197 0.0197 0.0205
16QAM 14.03 14.02 13.93 0.0196 0.0196 0.0192
16QAM 14.01 13.99 13.74 0.0195 0.0195 0.0184
16QAM 14.06 13.94 13.80 0.0198 0.0192 0.0186
16QAM 12.99 13.12 12.75 0.0155 0.0159 0.0146
16QAM 13.12 13.03 12.89 0.0159 0.0156 0.0151
16QAM 13.00 12.99 12.83 0.0155 0.0155 0.0149
16QAM 13.12 12.93 12.88 0.0159 0.0152 0.0151
64QAM 12.67 12.76 12.70 0.0144 0.0146 0.0145
64QAM 12.89 12.71 12.49 0.0151 0.0145 0.0138
64QAM 12.71 12.67 12.60 0.0145 0.0143 0.0141
64QAM 12.17 12.12 12.21 0.0128 0.0126 0.0129
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64QAM 36 12.25 12.20 12.06 0.0130 0.0129 0.0125

64QAM 36 12.19 12.05 12.12 0.0129 0.0124 0.0126

64QAM 75 12.24 12.03 12.05 0.0130 0.0124 0.0124

Channel 40190 40665 41140 40190 40665 41140

Frequency (MHz) 2550 2597.5 AT 2550 2597.5 2645

QPSK 1 15.17 15.00 14.97 0.0255 0.0245 0.0244

QPSK 1 14.92 14.98 14.99 0.0241 0.0244 0.0245

QPSK 1 14.89 14.95 15.02 0.0239 0.0243 0.0247

QPSK 25 13.85 13.99 13.78 0.0188 0.0195 0.0185

QPSK 25 14.01 14.04 13.75 0.0195 0.0197 0.0184

QPSK 25 14.07 13.98 13.79 0.0198 0.0194 0.0186

QPSK 50 0 14.12 14.01 13.75 0.0200 0.0195 0.0184

16QAM 1 (0] 13.99 13.95 13.97 0.0195 0.0193 0.0194

16QAM 1 14.04 14.05 13.72 0.0197 0.0197 0.0183

16QAM 1 14.04 14.00 13.92 0.0197 0.0195 0.0191

16QAM 25 13.04 13.08 12.85 0.0156 0.0158 0.0150

16QAM 25 13.27 12.95 12.99 0.0165 0.0153 0.0155

16QAM 25 13.13 13.04 12.80 0.0160 0.0156 0.0148

16QAM 50 0 13.09 12.97 12.80 0.0158 0.0154 0.0148

64QAM 1 0 12.76 12.84 12.67 0.0147 0.0149 0.0144

64QAM 1 12.87 12.67 12.53 0.0150 0.0143 0.0139

64QAM 1 12.73 12.64 12.66 0.0146 0.0143 0.0143

64QAM 25 12.35 12.04 11.98 0.0133 0.0124 0.0122

64QAM 25 12.37 12.17 12.11 0.0134 0.0128 0.0126

64QAM 25 12.08 12.01 12.08 0.0125 0.0123 0.0125

64QAM 50 12.37 12.00 12.04 0.0134 0.0123 0.0124
Channel 40165 40665 41165 40165 40665 41165
Frequency (MHz) 2547.5 2597.5 2647.5 2547.5 2597.5 2647.5
QPSK 1 15.14 14.95 15.03 0.0254 0.0242 0.0247

QPSK 1 14.85 15.00 15.04 0.0237 0.0245 0.0248

QPSK 1 14.93 14.82 14.94 0.0242 0.0236 0.0242

QPSK 12 (0] 13.91 14.08 13.82 0.0191 0.0199 0.0187

QPSK 12 7 14.13 14.08 13.76 0.0201 0.0198 0.0185

QPSK 12 14.07 14.00 13.84 0.0198 0.0195 0.0188

QPSK 25 0 14.16 13.95 13.68 0.0202 0.0193 0.0181

16QAM 1 0 13.98 13.95 14.01 0.0194 0.0193 0.0195

16QAM 1 14.06 14.01 13.73 0.0198 0.0195 0.0183

16QAM 14.13 14.02 13.79 0.0201 0.0196 0.0186

16QAM (0] 13.03 13.08 12.81 0.0156 0.0158 0.0148

16QAM 7 13.07 12.92 12.88 0.0157 0.0152 0.0151

16QAM 13.19 12.94 12.83 0.0162 0.0153 0.0149

16QAM 0 13.20 12.94 12.86 0.0162 0.0153 0.0150

64QAM 0 12.83 12.78 12.64 0.0149 0.0147 0.0143

64QAM 12.89 12.69 12.53 0.0151 0.0144 0.0139

64QAM 12.75 12.67 12.71 0.0146 0.0143 0.0145

64QAM (0] 12.31 12.06 11.97 0.0132 0.0125 0.0122

64QAM 7 12.33 12.24 11.93 0.0133 0.0130 0.0121

64QAM 12.24 12.08 12.13 0.0130 0.0125 0.0127

oo o0 o o101 o101 o101 o101 o1 OO 0o oo oo oAl

64QAM 12.23 12.08 12.07 0.0130 0.0125 0.0125
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.25 6.00 6.55 PASS
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LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

Spectrum

[ v
0 dém  Offset +.60 A8
30 dB__AQT 2ms ® RBW 10 MHz

Ref Level 24.6
Att

[@15a View

F 707.5 MHz

ean Pwir + 20.00 dB.
Gomplementary Cumulative Distribution Function

Samples: 130000
Mean Peak Crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 21.30 dem | 27.19 dam .80 6B 2.49 da 4.49 dB 5.25 dB £.56 08
—_—
Jj ] W e

Date: 27.0CT 2021 2331:34
Spectrum 3

RefLavel 24.60 dom  Offset +.60 b

At 30 08 AQT 2 ms & RBW 10 MHz
[0 152 View

=g B
001 ht e
‘\
\
A
1E-O
i

1E-0 | -
1E-0 t 1
F 707.5 MHz

ean Pwir + 20.00 dB.
Gomplementary Cumulative Distribution Function

Samples: 130000
Mea Peak Crest | 0% | 100 | 0% | 0.01% |
Trace 1 20.33 dBm 27.01 dBm 6.68 dB 3.07 d8 5.10 dB .00 dB 6.49 dB
)i )i ARREE e
Date: 27.0CT 2021 233350
Middle Channel / Full RB/ 64QAM
RefLavel 24.60 dom  Offset +.60 b

A 30 B AQT 2 ms @ RBW 10 MHz
[@15a View

F 707.5 MHz
Gomplementary Cumulative Distribution Function

ean Pwr + 20.00 dB

Samples: 130000
Mean Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 19.35 dem | 27.47 dam 512 6B 3.13d8 5.28 dB 6.55 0B 7.45 d8
—_—
Jj ] ()

Date: 27.0CT 2021 233416
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26dB Bandwidth

Mode

LTE Band 12 : 26dB BW(MHz)

BW

1.4 MHz

Mod.

QPSK

16QAM

64QAM

Lowest CH

1.23

1.24

1.21

Middle CH

1.23

1.22

1.21

Highest CH

1.23

1.23

1.22

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 30 krz RefLevel 24.60 dém  Offset 4.60 G @ RBW 30 kHz
e Att 30ds SWT 632us @ VBW 100kHz  Mode Auto FFT e Att 30dE SWT 63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dém w1l 15.32 dBem 20 dem Mi[1] 14.97 dBm
. T 700.18390 MHZ| 5 i i 699.58250 MHz
I et L VB 26.00 dB| 0 e e Y e\ gy 26.00 dB|
10 den ¥ \ 0 10 den \ 0
7 Bw 1.225200000 MHzZ 7 G 1.236400000 MHZ|
0 dBrm 1 qQfactar |\ 571.5 0 dBrm ¥ Q factor \ 565.8
/ / \
10 di o 10 di 4
/ | Y
20 dem } 20 dem / L
P Pty M by A s nh Ry AWERS -
30 ki - Lo =
-40 dém -40 dém
-50 di 50 db
-60 dBm -60 dBm
70 d 70 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 700. 1639 MHz 15.32 dbm ndd down 1.2252 MHz [ 1 659 5625 MHz 14.97 dbm ndb down 12364 MHz
T 1 600.0B74 MHz -10,39 dem nda 26.00 d8 T 1 620.0874 MHz -10,77 dém nda 26.00 d8
T2 1 700.3126 MHz -10,69 deém qQ factor S7L5 T2 1 700.3238 MHz -10,58 dBm Q Factor 565.6
T - I =
Spectrum | (=]
Ref Level 2460 dBm  Offset 4.60 dB & RBW 30 kHz
jo Att 30de SWT 63.2ps @ VBW 100 kHz Mode Auto FFT
5GL Count 100/100
@ 1Pk Max
20d8 CETEN 14.66 dBm)|
z 700.01890 MHz|
10 de RIS IR i "".'m,./\ 26.00 dB|
i Bw 1.205600000 MHz
Q factor | 580.6)
0.dBm 1 1
- \
-10 dBm b b
/ \
-20 dem — “\
PN, V. PRpRRnN i han ¥ PN
A AV, S,
-40 dBm
-S0 dem
-60 dem
70 dBm
CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker
Type | Ref | Trc X-valus | Y-value | _Function | Function Rasult |
M1 1 7000189 MHz 14.66 d&m nde down 1.2056 MHz
T1 1 £699.0958 MHz =11.15 dBém ndg 26.00 dg
T2 1 700.3014 MHz -11.48 dBm Q factor 580.5
L )il i
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LTE Band 12
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM
Spectrum (=) Spectrum (=)
Ref Level 2460 dém Offset 4.60 cB & RBW 30 kHz Ref Level 24.60 dém Offset 4.60 cB & RBW 30 kHz
b At 30ds SWT 63.2ps @ VBW 100kHz Mmode Auto FFT b At 30 dE SWT 63.2ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
20 dém 20 dém w11 14.31 dBm|
Y 707.69860 MHZz|
0 der = v 10 der R e s 1222400000 Mit
0 dBm | Q factor 4 76.9 0 dBm 4 Q factor ) N 579.0
-10d i .“ -10 df / ‘:
I} ! ‘.
20 dBm ‘{ “. 20 dBm i Y
N ) \ Ay e L Nas
-40 dém- -40 dém-
=50 di -50 df
80 dem 60 dbm
-70 d -70 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
M1 1 T07.6622 MHz 15,76 deém ndB down 1,228 MHz M1 1 707.6966 MHz 14,31 dBm nd@ down 1,2224 MHz
T1 1 706.879 MHz -10.48 dBm nd8 26.00 dB T1 1 706.8B874 MHz -11.67 dBm nd8 26.00 dB
T2 1 708,107 MHz -2.92 deém Q factor 576.3 T2 1 706.1098 MHz -11.47 dBm Q factor 579.0
[ I
Middle Channel / 1.4MHz / 64QAM
Spectrum | lnv:\:l I
Ref Level 24.60 dBm Offset 4.60 dB @ RBW 30 kHz
& ALt 30de  SWT 63.2 g5 @ ¥YBW 100 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
50 dem MII\J::E.] 14.20 dBm
707.81610 MHz
10 dBm ALY Lo 26.00 dB
B 1.214000000 MHz
0 dem Q factor 583.1
o :
-10 dBm / \
-20 dem \V\/
WA Rf/w\m N
| =3By o
-40 dBm
-50 dBm
-60 dBm
=70 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 707.8161 MHz 14,20 dBm nde down 1.214 MHz
T1 1 706,893 MHz -11.42 dBm ndg 26.00 dB
T2 1 708,107 MHz -11.81 dBm Q factor E83.1
Date: 27.DEC.2021 16:27:34
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG101907B

LTE Band 12

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum (=) Spectrum (=)
Ref Level 2460 dém Offset 4.60 cB & RBW 30 kHz Ref Level 24.60 dém Offset 4.60 cB & RBW 30 kHz
b ALt 30d8 SWT 63.2yus @ VBW 100kHz Mode Auta FFT b At 30 dE  SWT 632 ys @ VBW 100 kHz Mode Auta FFT
SGL Count 100/100 SGL Count 100100
(@ 1Pk Max (@ 1Pk Max
— —
10 dar R B s e + 2a0m00000 s 10 der e i et L sa000000 b1
-10d j: 3 o FJ V‘\I
20 dBm — ..,‘J‘ 1\ 20 dBm - jf |
-40 dém- -40 dBm
70 o 70 o
nf:r::f.f] MHz 1001 pts Span 2.8 MHz nf:r::f.f] MHz 1001 pts Span 2.8 MHz
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
g -1 M7 T o g i cembmel  irmdmn| oo i
¥; 1 7;5 GOQé MHz *f:-\ 90 dem Q factor SE1.0 T2 1 715.9098 MHz -10.59 dBm Q factor 562.4
[ _J [ _]
Highest Channel / 1.4MHz / 64QAM
Spectrum |n§[ |
Ref Level 24.60 dBm Offset 4.60 dB & RBW 20 kHz
Att 30 dB SWT 63.2 ps @ ¥BW 100 kHz Mode Auto FFT
SGL Count 100/100
® 1Pk Max
20 dBm - M1[1] 13.70 dBm
: 715.02030 MHz
10 dBm P ol = 26.00 dB
Bw 1.222400000 MHz
0 dem 1/ Q factor a584.9
-10 dBm 1—7 z
-20 dBm ‘__\\ﬁ/‘ \M\’\l
/\M = /\_\ﬂ'\_/—‘*\'
-40 dBm
=50 dBm
-60 dem
=70 dBm
CF 715.3 MHz 1001 pts Span 2.8 MHz
Marker
Type | Ref | Trc | X-value v-value Function | Function Result |
M1 1 715.0203 MHz 13,70 dBm ndB down 1.2224 MHz
T1 1 714.6846 MHz -12.29 dBm ndB 26.00 dB
TZ 1 715.907 MHz -12.33 dBm Q factor E&4.9
Date: 27.DEC.2021 16:34:42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101907B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

3 MHz

Mod.

QPSK

16QAM

64QAM

Lowest CH

3.02

3.01

3.03

Middle CH

3.04

3.02

3.00

Highest CH

3.05

3.04

3.04

LTE Band 12

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 100 kHz RefLevel 24.60 dém  Offset 4.60 G @ RBW 100 kHz
ke Att 30ds SWT 19 ps @ VBW 200 kHz  Mode Auto FFT ke Att 30d8 SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@17k Max [@17k Max
20 dom MI[1] 17.80 dBm| 20 dom MI[1] 1 16.82 dBm|
Y. 70158490 MHZ| X 701.46500 MHz
S T O e A ~ B B i Y .
10 dam £ ndB \ 26.00 dB 10 dam - av. it 26.00 dB
/ B 4 3.015000000 MHzZ ! B \ 3.009000000 MHZ
0 dBm ;‘ Q factor I, 232.7) 0 dBm ) Q factor \ 233.1
¥ ¥ i §
-10 di T -10 di - -
/ A / L
-20 dém . g e -20 dém o R
- PR T s AT N d . - Al
S o
-40 dém -40 dBm
-50 di -50 di
-60 dBm -60 dBm
70 d 70 d
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 T01.564% MHz 17.80 dbm ndd down 3.015 MHz [ 1 701,465 MHz 16,62 dbm ndb down 3,003 MHz
T 1 608 00SE MKz -8.53 dBm nda 26.00 d8 T 1 620.0315 MHz -0.06 dBm nda 26.00 d8
T2 1 702.0105 MHz -5.31 dbm qQ factor 232.7 T2 1 702.0405 MHz -3.09 dBm Q Factor 233.1
L - L L -

Lowest Channel / 3MHz / 64QAM

Spectrum | (=]
RefLevel 24,60 dBm  Offset 4.60 dB & RBW 100 kHz
o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
20¢8 MI[1] 1 1
~ X - 90 MHz|
e i (i Sl 26.00 dB|
10 di i \
/ Bw 3.033000000 MHZz|
0 dBm ! Q factor 231.3|
/ ¥
-10 dem { T
f \
20 dem / > ~ :
PR Il A S i e
30 dem
-40 dBm
-50 dem
-60 dem
-70 dBm
CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Trc X-valus | Y-value | _Function | Function Rasult |
M1 1 701.6329 MH2 16.24 dBm nde down 3,033 MHz
T1 1 698.9715 MHz -10.00 dém nde. 26.00 B
T2 1 702.0045 MHz -2.53 dBm Q factor 231.3
L )yl (]

Sporton International (Kunshan) Inc.
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samranis. FCC RADIO TEST REPORT Report No. : FG101907B

LTE Band 12

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 100 kHz RefLevel 24.60 dém  Offset 4.60 G @ RBW 100 kHz
e Att 0de SWT 19 ys @ VBW 200 kHz  Mode Auto FFT ke Att 30de SWT 19 ys @ VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dom 15.06 dBm| 20 dom 15.02 dBm|
X 707.06840 MHZ| 708.11140 MHz
o S PN . s - - - o
o den e - W Y 26.00 dB) 10 der VA et n i nsd b St Y 26.00 dB)
i Bw \ 1039000000 MHz B 7 \ 3.015000000 MHZ,
0 dem £ Q factor l\ 232.7 o i | 2949
] 7 \
/ \ 1 I
10 d S ! 40d y \
/ | /
20 dBm / \ 20 dBm v,
. - ) \ - e S
-30 dem—t— = - = a0 d = =
-40 dBm -40 dBm
-50 di -50 di
-60 dBm -60 dBm
70 d 70 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 707.06E4 MHz 15.96 dbm ndd down 3.038 MHz [ 1 708.1114 MHz 15.92 dbm ndb down 3.015 MHz
T 1 7050775 MKz 10,17 dem nda 26.00 d8 T 1 705 0B0E MHz -0.80 dBm nda 26.00 d8
T2 1 709.0165 MHz -10,28 dém qQ factor 232.7 T2 1 709.0045 MHz -10,41 dBm Q Factor 234.9
[ _J [ _]

Middle Channel / 3MHz / 64QAM

Spectrum | lnv:\:l I

Ref Level 24,60 dBm Offset 4.60 dB @ RBW 100 kHz

s att a0de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
20 dem ey M1[1] 15.44 dBm
707.69180 MHz
10 dBm e ey i 26.00 dB
Bw 3.003000000 MHz
0dem X Q factor 235.7
7
-10 dBm

I N

-20 dBm /

30 dem N
-40 dBm
-50 dBm
-60 dBm
=70 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 707.6918 MHz 15.44 dBm nde down 3.003 MHz
T1 1 7059955 MHz -10.45 dBm ndB 26,00 dB
T2 1 702.9985 MHz -10.69 dBm Q factor 2357
[ j ) o
Date: 27.DEC.2021 16:43:48
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samranis. FCC RADIO TEST REPORT Report No. : FG101907B

LTE Band 12

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 100 kHz RefLevel 24.60 dém  Offset 4.60 G @ RBW 100 kHz
ke Att 0de SWT 19 ys @ VBW 200 kHz  Mode Auto FFT ke Att 30de SWT 19 ys @ VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dBm Mi[1] M1 17.43 dBm 20 dom T MI[1] 16.20 dBm)
I N P ~ 715.51300 MHZ| ~ E N 713.67880 MHz
10 dan T - Ty 26.00 dB) 10 der U Bt Mt B Sadne 11| a G E 26.00 dB)
b 7 Bw ! 1.045000000 MHZ b 7 B Y 3.039000000 MHZ
0 dBm / Q factor \ 235.0) 0 dBm / Q factor '.\ 234.9
J kY i ¥
-10 df L4 104 ¥ \
{ Y
-20 dBm . -20 dBm —
R \, . Acd e il L
-30 df S -30 df e i
-40 dBm -40 dBm
50 di -50 di
_60 dBm -60 dBm
70 d 70 d
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 715,513 MHz 17.43 dbm ndd down 3.045 MHz [ 1 713.6768 MHz 16,20 dbm ndb down 3,033 MHz
T 1 712.9715 MHz -8.71 dBm nda 26.00 d8 T 1 712 965E MHz -0.96 dBm nda 26.00 d8
T2 1 716.0165 MHz -5.83 dbm qQ factor 235.0 T2 1 716.0045 MHz -10,03 dBm Q Factor 234.6
[ _J [ _]

Highest Channel / 3MHz / 64QAM

Spectrum

=

Ref Level 24.60 dBm Offset 4.60 dB & RBW 100 kHz

Att 30 dB SWT 19 ps & ¥YBW 300 kHz Mode Auto FFT
SGL Count 100/100

® 1Pk Max
20 dBm - M1[1] 14.66 dBm
714.44610 MHz

WW

10 dBm s 26.00 dB
/ Bw 3.039000000 MHz
0 dem Q factor 235.1

-10 dBm

[
| T2

-60 dBm

=70 dBm
CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Trc | X-value v-value |  Function | Function Result |
M1 1 714.4461 MHz 14,66 dBm ndB down 3.039 MHz
T1 1 712.9655 MHz -11.54 dBm ndB 26.00 dB
TZ 1 716.0045 MHz -11.65 dBm Q factor 235.1

[ I ) %

Date: 27.DEC.2021 16:46:14
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SPORTON LAB.

FCC RADIO TEST

REPORT

Report No. : FG101907B

Mode

BW

LTE Band 12 : 26dB

BW(MHz)

Mod.

5 MHz

QPSK
Lowest CH

16QAM

64QAM

4.77
Middle CH

4.85

4.90

4.87

491

4.86

Highest CH 4.92

491

491

LTE Band 12

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 100 kHz RefLevel 24.60 dém  Offset 4.60 G @ RBW 100 kHz
e Att 30ds SWT  19us @ VBW 300kHz  Mode Auto FFT e Att 30d8 SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dom ML 16.42 dBm) 20 dom MI[1] 14.57 dBm)
X . 702.57900 MHZ| 2 701.26000 MHz
10 dam pralmn ks e Ve 1T 26.00 dB) 10 dBm J, A TS 26.00 48l
b T Bw +.765000000 MHZ b i B 1 4845000000 MHZ
o e Q factor 1‘ 147.4 0 dBm J Q factor 1 144.7
E { 1
-10 di - L -10 di 7 ¥
/ i i 1
-20 dBm ,: s - -20 dBm / A
\ o
P “ -~ ~ v - e
0B ;30 de - =
-40 dém -40 dBm
-50 di -50 di
-60 dBm -60 dBm
70 d 70 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 702,578 MHz 16.42 dbm ndd down 4.765 MHz [ 1 701,26 MHz 14.57 dbm ndb down 4,645 MHz
T 1 600,132 MHz -0.73 dBm nda 26.00 d8 T 1 609,082 MHz -11,24 dBm nda 26.00 d8
T2 1 703,598 MHz -3.81 dBm qQ factor 147.4 T2 1 703,528 MHz -11.34 dBm Q Factor 144.7
| - ( | -
Spectrum | (=]
Ref Level 2460 dBm  Offset 4.60 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
5GL Count 100/100
@ 1Pk Max
20¢8 yar 15.73 dBm|
Y . 702.42900 MHz|
P PR Ny R VAT . .
10 d A Oy v hdB \ 26.00 d8|
Ii Bw \ 4.895000000 MHz|
0 dBm [ Q factor \ 143.5)
/ !
-10 dBm 4 §
/ 4
-20 dBm L -
4 L 4
LY S R AV
. o ~ AN "
-40 dBm
-S0 dem
-60 dem
-70 dBmr
CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc X-valus | Y-value | _Function | Function Rasult |
M1 1 702,429 MHz 15,73 dém nde down 4,895 MHz
T1 1 £699.042 MHz -9.99 dém ndg 26.00 dg
T2 1 703,938 MHz -10.01 dBm Q factor 143.5
| it J -
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samranis. FCC RADIO TEST REPORT Report No. : FG101907B

LTE Band 12

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 100 kHz RefLevel 24.60 dém  Offset 4.60 G @ RBW 100 kHz
ke Att 0de SWT 19 ys @ VBW 200 kHz  Mode Auto FFT ke Att 30de SWT 19 ys @ VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dom MI[1] 14.88 dBm) 20 dom MI[1] 15.00 dBm|
3 706.36100 MHZ| : - 705.67200 MHz
0 dén " L 26, “,‘ dn| 10 den Seeenvoaliiie LACANY, - AN A 26 “,‘ dn|
| \ +.865000000 MHZ J; B | 4.905000000 MHZ
0 dBm ' \ 145.2) o e / Q factar 1 143.9)
| / |
! i ! A
-10 df " BLE ¥
| /
-20 dém f 4 -20 dém ’ v
- \ f . o Al
S0 B ™ 30/ dbimr — T
e, e I PRV
-40 dBm -40 dBm
50 di -50 di
_60 dBm -60 dBm
70 d 70 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 706,361 MHz 14.86 dbm ndd down 4,865 MHz [ 1 705,672 MHz 15.00 dBm ndb down 4,905 MHz
T 1 705,072 MHz -11,28 dem nda 26.00 d8 T 1 705,002 MHz -10,83 dém nda 26.00 d8
T2 1 709,538 MHz -10,58 dém qQ factor 145.2 T2 1 709,508 MHz 11,37 dBm Q Factor 143.9
] ( ( J =

Middle Channel / 5MHz / 64QAM

Spectrum | lnv:\:l I

Ref Level 24,60 dBm Offset 4.60 dB @ RBW 100 kHz

e att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100
@ 1Pk Max
20 dBm L M1[1] 15.50 dBm
J\m 706.72100 MHz
10 dBm e 26.00 dB
Bw 4.885000000 MHz
Odem K Q factor 144.7
I}f I
-10 dBm

/ \

S0 deh f’\f‘f‘w““}wf \

-40 dBm
-50 dBm
-60 dBm
=70 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 706.721 MHz 15.50 dBm nde down 4.885 MHz
T1 1 705,042 MHz -10.67 dBm ndB 26,00 dB
T2 1 709,928 MHz -10.46 dBm Q factor 144.7
[ j ) o
Date: 27.DEC.2021 18:19:4¢
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG101907B

LTE Band 12
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM
Spectrum (=) Spectrum (=)
Ref Level 2460 dém Offset 4.60 cB & RBW 100 kHz Ref Level 24.60 dém Offset 4.60 cB & RBW 100 kHz
b ALt 30d8 SWT 19 ys & VBW 300 kHz Mode Auta FFT b At 30 dE  SWT 19 ys & VBW 300 kHz Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
20 dom 15.25 dBm 20 dom Mi[1] 15.67 dBm
. N 714.39900 MHZ| L S P 712.22100 MHz
o / \ 145.3 o e i q factor \ 145.2
{ 1 / |t
-10 i i T -10 i ¥ ¥
20 dBm- “- -20 dBm' "‘ \\
;‘ w " e | Ay e _ ) L -/ v o _
-40 dém- -40 dém-
70 d 70 d
nf:r::’i].s MHz 1001 pts Span 10.0 MHz nf:r::’i].s MHz 1001 pts Span 10.0 MHz
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
g : E TR R T 8 etoce g : TR T R * bt cb
i; 1 ;:; g?g :::i i:; SD dBm Q factor 145.3 T2 1 715,958 MHz -10.19 dBm Q factor 145.2
[ _J [ _]
Highest Channel / 5MHz / 64QAM
Spectrum |n§[ |
Ref Level 24.60 dBm Offset 4.60 dB & RBW 100 kHz
Att 30 dB SWT 19 ps & ¥YBW 300 kHz Mode Auto FFT
SGL Count 100/100
® 1Pk Max
20 dBm W] M1[1] 15.72 dBm
712.73100 MHz
L e, |
10 dBm Sy 26.00 dB
{ Bw 4.905000000 MHz
0 dem Q factor 145.3
Tj o
-10 dBm X \
-20 dBm wf
Al e o] \g\‘f"\j\“
[r M
-40 dBm
=50 dBm
-60 dem
=70 dBm
CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value v-value |  Function | Function Result |
M1 1 712,731 MHz 15,72 dBm ndB down 4,905 MHz
T1 1 711,072 MHz -10.09 dBm ndB 26.00 dB
TZ 1 715,978 MHz -10.60 dBm Q factor 145.3
Date: 27.DEC.2021 18:24:29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101907B

Mode
BW

LTE Band 12 : 26dB BW(MHz)

Mod.

10 MHz

QPSK

16QAM

64QAM

Lowest CH

9.65

9.89

9.95

Middle CH

9.85

9.63

9.79

Highest CH

9.85

9.75

9.99

LTE Band 12

Spectrum L= Spectrum L
Ref Level 24,60 dém  Offset 4.60 G @ RBW 300 krz Ref Level 24.60 dem  Offset 4.60 G @ RBW 300 kHz
e Att 30d2 SWT 126us @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT 126ps @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dom ] MI[1] 17.19 dBm| 20 dom MI[1] 15.00 dBm)
... [ P 701.9620 MHz . 702.0220 MHz|
10 dBm nas/ -\ /"'”f ds| 10 dBm O i e ine ¥ Tty [ | s WP 26, nrj ds|
7 Bw \ 9.650000000 MHzZ 7 B \ 9.690000000 MHz
0 dBm 4' Q factor ! 72.7 0 dBm { Q factor \ 71.0
{ { !
-10 di T -10 di -- L
T 7 T
-20 dBm ’ ‘ -20 dBm: .t
RPN M T J R Ny
a0 deo ~30-d8 B
-40 dém -40 dBm
50 di -50 di
_60 dBm -60 dBm
70 d 70 d
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 701,862 MHz 17.16 dbm ndd down 9.65 MHz [ 1 702,022 MHz 15.00 dbm ndb down 9,89 MHz
T 1 600,165 MHz -8.34 dBm nda 26.00 d8 T 1 600.DES MHz -10,70 dém nda 26.00 d8
T2 1 708,515 MHz -7.93 dbm qQ factor 72.7 T2 1 708,575 MHz -10,74 dBm Q Factor 7L0
) i Il i
Spectrum | (=]
Ref Level 2460 dBm  Offset 4.60 dB & RBW 300 kHz
jo Att 30de SWT 126ps @ VBW 1 MHz Mode Auto FFT
5GL Count 100/100
@ 1Pk Max
20d8 i Mi[1] 14,64 dBm|
X N 701.8220 MHz
10dB B i aVaS e S 26.00 dB|
/ Bw \ 9.950000000 MHZ|
! P
0 dBm Q factor | 70.5)
A
-10 dBm 4 +
f |
-20 dBm -
e |
T Rl A s W
A0.dam, = =
-40 dBm
-S0 dem
-60 dem
70 dBm
CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc X-valus | Y-value | _Function | Function Rasult |
M1 1 701,822 MHz 14.64 deém nde down 2,95 MHz
T1 1 699.005 MHz =11.45 dBm ndg 26.00 dg
T2 1 708,955 MHz -11.03 dBm Q factor 70.5
L )il i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101907B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 2460 dém Offset 4.60 cB & RBW 300 kHz Ref Level 24.60 dém Offset 4.60 cB & RBW 300 kHz
b At 30d8 SWT 126 s » VBW 1MHz Mode auta FFT b At 30 dE  SWT 126 s » VBW 1MHz Mode auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
20 dem 1 Mi[1] 16.61 dBm| 20 dem Mi[1] 17.19 dBm
7 — X - - 705.7620 MHz| . E - . : 711.2360 MHZz|
10 dsr T = ».850000000 Mz 10 dsr i —es 2.650000000 Pz
0 dem . | 71.6 0 dem I \ 73.9
{ 4 { b
-10 d , \\' -10 d ,‘ 1
-20 dBm = ‘-\ -20 dBm — = T
R \ _ i e
-40 dBm- -40 dBm-
=50 di -50 df
80 dem 50 dem
-70 d -70 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-walue | ¥-value |__Function | Function Result |
M1 1 705,762 MHz 16,61 dBém ndB down 9.85 MHz M1 1 711,236 MHz 17,19 dBm nd@ down 2,63 MHz
T1 1 702.625 MHz -8.83 dBm nd8 26.00 d8 T1 1 702.665 MHz -9.02 dBm nd8 26.00 d8
T2 1 712,475 MHz -2.66 deém Q factor 71.6 T2 1 712,295 MHz -2.60 dBm Q factor 73.9
(] GREATEY we
Date: 27 OCT 2021 23:30:23 Date: 27 OCT 2021 23:31:53
Middle Channel / 10MHz / 64QAM
Spectrum | lnv:\:l I
Ref Level 24,60 dBm Offset 4.60 dB @ RBW 300 kHz
& ALt 30de  SWT 12.6 ps & ¥YBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
50 dBm ray M1[1] 15.75 dBm
M 704.7830 MHz
[y | .
10 dBm I 26.00 dB
/ B 0.790000000 MHz
0 dem Q factor 72.01
T Jf 2
-10 dBm / \
-20 dem Nx\(‘J
T \’kr\
-30 dBm SN 4
-40 dBm
-50 dBm
-60 dBm
=70 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 704,783 MHz 15.75 dBm nde down Q.79 MHz
T1 1 702,525 MHz -10.55 dBm ndg 26.00 dB
T2 1 712,315 MHz -9.29 dBm Q factor 72.0
Date: 27.DEC.2021 18:26:47
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Spectrum L= Spectrum L
Ref Level 24,60 dém  Offset 4.60 G @ RBW 300 krz Ref Level 24.60 dem  Offset 4.60 G @ RBW 300 kHz
e Att 30d8 SWT 126us @ VBW 1MH: Mode Aut FFT e Att 30de SWT 126yus @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dom 17.79 dBm| 20 dom i MI[1] 15.90 dBm|
o . 714.0570 MHz ¥, o 708.8420 MHz|
10 dBn I - “"\ 26.00 dB) 10 der P il e i T v 26.00 dB
] \ 9.850000000 MHzZ ] B \ 9.250000000 MHZ
/ 5 ) Y 7
0 dBrm / \ 72.5 0 dBrm / Q factor i 72.7
7 v 1 ¥
-10 i 7 t -10 i s i
/ \ { |
-20 dBm ; ' -20 dBm ' .
U B ' e N
30 d = =40d
-40 dBm -40 dBm
-50 di -50 di
-60 dBm -60 dBm
70 d 70 d
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 714,057 MHz 17.78 dbm ndd down .85 MHz [ 1 708,542 MHz 15.20 dbm ndb down 9.75 MHz
T 1 706,025 MHz -7.04 dBm nda 26.00 d8 T 1 706,065 MHz -10,28 dém nda 26.00 d8
T2 1 715,575 MHz -7.86 dbm qQ factor 72.5 T2 1 715,515 MHz -3.18 dBm Q Factor 72.7
] ( ( J =

Highest Channel / 10MHz / 64QAM

(=]

Spectrum

Ref Level 24.60 dBm Offset 4.60 dB & RBW 200 kHz
Att 30 dB SWT 126 ps & YBW 1 MHz Mode Auto FFT
SGL Count 100/100
® 1Pk Max
M1[1 14.32 dBm
20 dBm il
712.6580 MHz
10 dBm i v fas n 26.00 dB
/ Bw 9.990000000 MH2z
0 dem Q factor 71.3
-10 dBm T{ 2
-20 dBm

-3

" R Ve

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker

Type | Ref | Trc | X-value v-value |  Function | Function Result |
M1 1 712.658 MHz 14,32 dBm ndB down 9,99 MHz
T1 1 705,965 MHz -11.90 dBm ndB 26.00 dB
TZ 1 715,955 MHz -11.84 dBm Q factor 71.3

[ I ) %
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101907B

Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4 MHz

Mod. QPSK

16QAM 64QAM

Lowest CH 1.09

1.09 1.09

Middle CH 1.10

1.09 1.10

Highest CH 1.08

1.10 1.09

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 30 krz RefLevel 24.60 dém  Offset 4.60 G @ RBW 30 kHz
e Att 30ds SWT 632us @ VBW 100kHz  Mode Auto FFT ke Att 30dE SWT E3.2us @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dom M 15.59 dBm| 20 dom MI[1] 14.68 dBm)
. ) . 700.02450 MHz| g 700.10840 MHz
10 dom (.f'\..\ T AN A 1.090909091 MHz 10 dan ol o oy Ve e B L 1085314685 MHZ|
0 dém ¢ 0 dém E .
/ \ / \
-10 df f -10 df F |
/ \ / \
20 dem i 20 dem " !
| N ) J B R ey S
N BT P
\gEe e 20 e f N
-40 dém -40 dBm
50 di -50 di
_60 dBm -60 dBm
70 d 70 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 700.0245 MHz 15.56 dbm [ 1 700. 1084 MHz 14.68 dbm
T 1 60015175 MHz 7.98 dBm 0cc Bw 1090909091 MHz T 1 620.16014 MHz 7.83 dBm 0Occ Bw 1.DB5314685 MHz
T2 1 700.24266 MHZ 7.86 dém T2 1 700.24545 MHz .56 dBm
| J - | ) -
Spectrum | (=]
Ref Level 2460 dBm  Offset 4.60 dB & RBW 30 kHz
jo Att 30de SWT 63.2ps @ VBW 100 kHz Mode Auto FFT
5GL Count 100/100
@ 1Pk Max
20d8 i Mi[1] 14.19 dBm)|
i 699.69160 MHz|
10dB L - o o OBE B 1.093706294 MHz|
/
0 dBm: A
f \
/ \
-10 dBm f X
{ \
/ 4
-20 dem = —
.Y, ~ - ST W
| 20t e
-40 dBm
-S0 dem
-60 dem
70 dBm
CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker
Type | Ref | Trc X-valus | Y-value | _Function | Function Rasult |
M1 1 6096916 MHz 14,10 d&m
T1 1 699.16014 MHz 6.94 dBm Occ Bw 1.093706294 MHz
T2 1 700.25385 MHz 6.27 dBm
L )il i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101907B

LTE Band 12

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 30 krz RefLevel 24.60 dém  Offset 4.60 G @ RBW 30 kHz
e Att 30d2 SWT 62.2us @ VBW 100kHz  Mode Auto FFT ke Att 30de SWT  62.2us @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dom Mi[1] 15.83 dBm| 20 dom _ MI[1] 14.50 dBm)
o 707.27620 MHZ| X 707.41890 MHz
o den e i 1.096503497 MHz 10 dar PEAENEY, VAT BWARRY. L 1085314685 MHZ|
K ;
0 dBm- ~ 0 dBm- fr
/ Y 1
-Lod f ) BLE L
! \ J 4
-20 dBm | i -20 dBm / i
o b ~ ek Ve
<20 B - - ATV ~2041Bin -
-40 dBm -40 dBm
-50 di -50 di
-60 dBm -60 dBm
70 d 70 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 707 2762 MHz 15.83 dbm [ 1 7074169 MHz 14.50 dbm
T 1 70604895 MHz 8,76 dim 0cc Bw 1.096503437 MHz T 1 70695734 MHz 8,60 dEm 0Occ Bw 1.DB5314685 MHz
T2 1 708.04545 MHz 5,14 dBm T2 1 706.04266 MHz 7.76 dBm
[ _J [ _]

Middle Channel / 1.4MHz / 64QAM

Spectrum |

Ref Level 24.60 dBm

(=)

| Att 30 de
SGL Count 1007100

Offset 4.60 dB & RBW
SWT

30 kHz
63.2 g5 @ ¥YBW 100 kHz

Mode Auto FFT

@ 1Pk Max

20 dBm

10 dBm

M1

o,

M1[1]

0 dBm

=

MM/\Q;:D\BMNAJYE

13.67 dBm
707.06360 MHz
1.096503497 MHz

-10 dBm

\

-20 dBm

\

| 30 ARy

W

Vb

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 707.5 MHz

1001 pts

Marker

Type | Ref | Trc |
M1 1

X-value |

Y-walue

|  Function |

Span 2.8 MHz

T1 1
T2 1

707.0636 MHz
706.94895 MHz
702.04545 MHz

13.67 dBm

£.35 dBm

Occ Bw

7.88 dBm

Function Result |

1.096503497 MHz

[ i
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™)

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A21 of A91
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Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 30 krz RefLevel 24.60 dém  Offset 4.60 G @ RBW 30 kHz
I Att 30d2 SWT 62.2us @ VBW 100kHz  Mode Auto FFT e Att 30de SWT  62.2us @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dom il 16.85 dBm 20 dom MI[1] 14,44 dBm
~ A 715.36110 MHZ| i 714.79930 MHz
10d8 P ol e e 1.082517483 MHz 10d8 VA S SYVAERY SN e
0 dém ! 0 dém §
! \
\ /
10 df £ - 10 df
\ \
! \ / \
20 dém . / \ -20 dBm 4 |
ey P el an N s mnl LW
730 i s A \ad g i
-40 dBm -40 dBm
50 di -50 di
_60 dBm -60 dBm
70 d 70 d
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
M1 1 7153611 MHz 16,35 dbm r. 1 714,763 MHz i4.44 dbm
T 1 714 75455 MHz 8,60 dim 0cc Bw 1.082517483 MHz T 1 714 75175 MHz 7.43 dBm 0Occ Bw 1099300699 MHz
T2 1 715 63706 MHz .64 dBm T2 1 715 B5105 MHz 7.31 dbm
] ( ( J =

Highest Channel / 1.4MHz / 64QAM

Spectrum

(=]

Ref Level 24.60 dBm Offset 4.60 dB & RBW 20 kHz

Att I0dE SWT 632 ps @ YBW 100 kHz  Mode 4uto FFT
SGL Count 100/100

® 1Pk Max

20 dBm o M1[1] 13.85 dBm

714.93360 MHz
10 dBm UERAASS AN P =AW o, W 1.090909091 MHz
0 dem X \
-10 dBm / \

N M

-20 dBm

-40 dBm

=50 dBm

-60 dem

=70 dBm

CF 715.3 MHz 1001 pts Span 2.8 MHz

Marker

Type | Ref | Trc | X-value v-value | Function Function Result
M1 1 714.9336 MHz 13,85 dBm
T1 1 714, 75175 MHz 7.74 dBm occ Buw 1.090909091 MHz
TZ 1 715.84266 MHz 6.17 dBm

[ I ) e
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Mode LTE Band 12 : 99%0BW(MHz)

BW 3 MHz

Mod. QPSK 16QAM 64QAM

Lowest CH 271 2.73 2.72

Middle CH 2.72 2.72 2.72

Highest CH 2.72

2.70 2.70

LTE Band 12

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 100 kHz RefLevel 24.60 dém  Offset 4.60 G @ RBW 100 kHz
ke Att 30ds SWT 19 ps @ VBW 200 kHz  Mode Auto FFT ke Att 30d8 SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@17k Max [@17k Max
20 dom e Mi[1] 16.35 dBm| 20 dom EETEY] 16.72 dBm|
X P 700.64390 MHZ| . , . i SR 701.30320 MHz
10 dam i e aiiie VB v \\ 2.709290709 MHz, 10 dan i VAT A e T M § 2.727272727 MMz,
/ ) / \
0 dém £ \ 0 dém } \
/ \ / \
10 d - -10 7 T
/ \ / \
20 dBm o o — 20 dBm £ B T
o RNV s NP P Y -\
S0l -30 df
-40 dém -40 dBm
50 di -50 di
_60 dBm -60 dBm
70 d 70 d
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 700.6439 MHz 16,35 dbm [ 1 701.3032 MHz 16.72 dbm
T 1 60015135 MHz 9,40 dBm 0cc Bw 2.709290709 MHz T 1 62014535 MHz 9,51 dBm 0Occ Bw 2,727272727 MHz
T2 1 701.B6064 MHZ 9,56 dBm T2 1 70167263 MHz 10.09 dBm
L J - L L J -

Lowest Channel / 3MHz / 64QAM
e (=]

Ref Level 24,60 dBm  Offset 4.60 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz
SGL Count 1007100

@ 1Pk Max

Mode Auto FFT

20 dB Ml 15

.19 dBm)|
701.45300 MHz|
2.721278721 MHz|

[ . Y ST P

10 dB = —
| {

4
0 dBm: r

X,
e DEET T

/ \
-10 dBm

-20 dBm-

R W By
20 dem

-40 dém

-50 dBm

-60 dem

70 dBm

CF 700.5 MHz

Marker

Type | Ref | Trc X-valus | Y-value | _Function | Function Rasult |
M1 1 701,453 MH2 15,19 dBm
T1 1 699.15135 MHz 9.67 dBm
T2 1 701.87263 MHz 8.99 dém

1001 pts Span 6.0 MHz

Occ Bw 2.721278721 MHz

| ) ) -
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Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 100 kHz RefLevel 24.60 dém  Offset 4.60 G @ RBW 100 kHz
ke Att 0de SWT 19 ys @ VBW 200 kHz  Mode Auto FFT ke Att 30de SWT 19 ys @ VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dom Mi[1] 16.05 dBm| 20 dom [ MI[1] 15.76 dBm)
I P 706. MHZ] X . 70 90 MHz
0 dBn 3 - - OFC v \‘ 2.721278721 MHz 10 den - - - o s B ] 2.715284715 MHz|
/ \ /
0B J | 0B | \
\ |
10 di -10 df
-20 dBm : . -20 dBm o o
P Ao N Ul P PV A I |
-30 dBm= e s~ -30 df i e
-40 dBm -40 dBm
-50 di -50 di
-60 dBm -60 dBm
70 d 70 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 706,475 MHz 16.05 dbm [ 1 7 78 15.76 dbm
T 1 70613836 MHz 10.82 dBm 0cc Bw 2.721278721 MHz T 1 10.57 dBm 0Occ Bw 2,715284715 MHz
T2 1 708.B6064 MHZ 11,15 dBm T2 1 5,45 dBm
[ _J [ _]

Middle Channel / 3MHz / 64QAM

Spectrum | lnv:\:l I

Ref Level 24,60 dBm Offset 4.60 dB @ RBW 100 kHz

| Att 30de  SWT 19 ps @ ¥BW 300 kHz
SGL Count 1007100

@ 1Pk Max

Mode Auto FFT

0 dBm - M1[1] 13.84 dBm

707.79970 MHz
10 dBm f?’ 2.715284715 MHz

0 dBm

/ \
/ \

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker

Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 707.7997 MHz 13.84 dBm

T1 1 706.14535 MHz 8.29 dBm Qoo Bw 2.715284715 MHz
T2 1 702.86064 MHz 8.79 dBm

[ i )
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG101907B

LTE Band 12

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 100 kHz RefLevel 24.60 dém  Offset 4.60 G @ RBW 100 kHz
e Att nds SWT 19ps @ VBW 300 kHz  Mode Auta FFT e Att 3;0dB SWT 19us @ VBW 200 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dome CIEEY] 17.17 dBm 20 dom . MI[1] 16.54 dBm
[ A X 715.03950 MHz X o ~ N i 713.51700 MHz
10d8 "f‘ e ~~ocE B g 2.721278721 MHz 10d8 P it fatiar? Miaenionys YN e e 2.703296703 MHz
/ / \
0 dem | 1 0 dem f \
f | / \
-10d - . -10d + LS
[ /
20 dem— — -20 dBm — :
oo M A \| e M [
30 7 = -30d S e
-40 dBm -40 dBm
-50 di -50 di
-60 dBm -60 dBm
70 d 70 d
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 715.0385 MHz 17.17 dbm [ 1 713,517 MHz 16.54 dbm
T 1 713.13337 MHz 11.00 dBm 0cc Bw 2.721278721 MHz T 1 713.14535 MHz 7.66 dBm 0Occ Bw 2,703206703 MHz
T2 1 71565465 MHz 10.85 dém T2 1 71564865 MHz 5,85 dBm
[ _J [ _]

Highest Channel / 3MHz / 64QAM

Spectrum

(=]

Ref Level 24.60 dBm
Att 30 dB

Offset 4.60 dB & RBW
SWT

100 kHz

19 ps & VBW 300 kHz  Mode Auto FFT

SGL Count 100/100

® 1Pk Max

20 dBm 11 M1[1] 16.33 dBm
. '\4—\/\,,\_ 713.64890 MHz
P | T2
10 dem j}J 2.697302697 MHz
-10 dBm / \
e
-60 dem
=70 dBm
CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Trc | X-value v-value | Function Function Result
M1 1 713.6489 MHz 16,33 dBm
T1 1 713.14535 MHz 9,22 dBem occ Buw 2.697302697 MHz
TZ 1 715.84266 MHz 2.91 dBm
| j ] [
Date: 27.DEC.2021 16:45:28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101907B

Mode
BW

LTE Band 12 : 99%0BW(MHz)

Mod.

5 MHz

QPSK

16QAM

64QAM

Lowest CH

4.49

4.49

4.47

Middle CH

452

4.50

4.50

Highest CH

4.48

4.48

4.49

LTE Band 12

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 100 kHz RefLevel 24.60 dém  Offset 4.60 G @ RBW 100 kHz
e Att 30ds SWT  19us @ VBW 300kHz  Mode Auto FFT e Att 30d8 SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dom FTIR] 15.74 dBm| 20 dom MI[1] 14.08 dBm|
- i X 702.43900 MHz Y 702.67900 MHz
10 dam r TV ™ A "-‘a_‘ 4485514486 MHzZ| 10 dam I A b Y L e e e -“ 1.4085514486 MHzZ
| | f |
0 dém 4 0 dém ’ i
/ | "L
-10 di - 10 d -
/ [ \
-20 dém f m -20 dém . .
Porhieet PV AN A i kil CLEVA NP
e Y 3rden-
-40 dém -40 dBm
-50 di 50 db
-60 dBm -60 dBm
70 d 70 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 702,438 MHz 15.74 dbm [ 1 702,678 MHz 14.08 dbm
T 1 600.27223 MHz 9,90 dBm 0cc Bw 4.485514486 MHz T 1 620.27223 MHz 8,70 dem 0Occ Bw 4485514486 MHz
T2 1 703.75774 MHz 9,79 dém T2 1 703.75774 MHz 9,53 dbm
) i Il i
Spectrum | (=]
Ref Level 2460 dBm  Offset 4.60 dB & RBW 100 kHz
jo Att 30 d& 19 ps & VBW 300 kHz  Mode Auto FFT
5GL Count 100/100
@ 1Pk Max
20d8 I _14.79 dBm)
¥ L 702.44900 MHz|
P P T A AP .
10dB AL s v O 1.465534466 MHz|
!
0.dém .
|
-10 dBm T
-20 dem A
Loady, N
1y . SN AN P
-39 dBrpey =t L
iy
-40 dBm
-S0 dem
-60 dem
70 dBm
CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc X-valus | Y-value | _Function | Function Rasult |
M1 1 702,440 MHz 14,79 d&m
T1 1 699.27223 MHz B8.76 dBm Occ Bw 4.465534466 MHz
T2 1 703.73776 MHz 10.98 dBm
| it
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LTE Band 12

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM
Spectrum (=) Spectrum (=)
Ref Level 2460 dém Offset 4.60 cB & RBW 100 kHz Ref Level 24.60 dém Offset 4.60 cB & RBW 100 kHz
b At 30d8 SWT 19 ps @ VBW 300 kHz Mmode Auto FFT b At 30 dE  SWT 19 ps @ VBW 300 kHz mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
20 dem Mi[1] 15.34 dBm)| 20 dem 1 Mi[1] 15.46 dBm)|
A I T PPNV e e (VR NNy W VO, .
10 dan e Doy Myt b 1.515484515 MHZ 10 der P o e Mapl B Y 1.495504496 MH
0 dBm L & 0 dem f h
-10 df " Y -Lod ‘-" \
-20 dm i x -20 dm
e L th.;_n . e N
-40 dém- 1 : -40 dém-
=50 di -50 df
80 e 60 dbm
-70 d -70 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
M1 1 7 231 MHz 15,34 deém M1 1 705,552 MHz 15,46 dBm
T1 1 705. 227 MHz 8.74 dBm Occ Bw 4.515484515 MHz T1 1 705.25225 MHz 9.57 dBm Occ Bw 4,405504496 MHz
T2 1 709.74775 MHz 10,53 dem T2 1 709.74775 MHz 11.06 dBm
(] (]
Middle Channel /5MHz / 64QAM
O
Spectrum | l = I
Ref Level 24,60 dBm Offset 4.60 dB @ RBW 100 kHz
& ALt 30 de SWT 19 ps @ ¥BW 300 kHz Mode Auto FFT
SGL Count 1007100
@ 1Pk Max
20 dBm M M1[1] 15.35 dBm
- ,\r»-\,%\/w\/ o 706.96100 MHz
10 dem /J“VW 4.495504496 MHz
0 dBm

/ \
/ \

25 Yoo M// \WM%W/WM

-50 dBm
-60 dBm
-70 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 706,961 MHz 15.35 dBm
T1 1 FO5.25225 MHz 9,53 dBm Occ Bw 4,495504496 MHz
T2 1 FO09.74775 MHz 9,39 dBm

J i
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SPORTON LAB.

Report No. : FG101907B

Spectrum L= Spectrum L
RefLevel 24,60 dém  Offset 4.60 G @ RBW 100 kHz RefLevel 24.60 dém  Offset 4.60 G @ RBW 100 kHz
I Att nds SWT 19ps @ VBW 300 kHz  Mode Auta FFT e Att 30de SWT 19 ys @ VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@17k Max [@17k Max
20 dBm M1l 20 dBm o Mi1]
Y. 713 P 712
AN N ey . T i AT o Yo,
10 dei 7 - Sl U +.475 10 e ? LB = 44T
[ | / |
0 ddem i ; 0 ddem { |
/ b / \
-10 df f -10 df f -
\
/ \ { |
-20 dBm . b -20 dBm i -
. Y FAT e ark a
P N L PETR = —
-40 dBm -40 dBm
50 di -50 di
_60 dBm -60 dBm
70 d 70 d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 713,75 MHz 15.67 dbm [ 1 712,451 MHz 15.42 dbm
T 1 711.25225 MHz 10,43 dBm 0cc Bw 4.475524476 MHz T 1 711.25225 MHz 10.43 dBm 0Occ Bw 4475524476 MHz
T2 1 715.72777 MHz 9,01 dém T2 1 715.72777 MHz 10,90 dBm
[ _J [ _]

Highest Channel / 5MHz / 64QAM

Spectrum

(=]

Offset 460 dB & RB
SWT

Ref Level 24.60 dBm
Att 30 dB
SGL Count 100/100

W 100 kHz

19 ps & ¥YBW 300 kHz

Mode Auto FFT

® 1Pk Max

M1[1] 15.29 dBm

20 dBm

-+
e

712.23100 MHz
4.485514486 MHz

T2

10 dBm

0dem

-10 dBm

-20 dBm

U.'rl‘l ]

-40 dBm

T

-50 dBm

-60 dBm

-70 dBm

CF 713.5 MHz

1001 pts

Span 10.0 MHz

Marker

Type | Ref | Trc | X-value

¥-value

Function Function Result

M1 1
T1 1
T2 1

712,231 MHz
¥11.25225 MHz
715.73776 MHz

15.29 dBm
10,50 dBm
10.35 dBm

occ Bw 4425514486 MHz

[ I
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Mode

LTE Band 12 : 99%0BW(MHz)

BW

10 MHz

Mod. QPSK

16QAM

64QAM

Lowest CH 8.95

9.01

8.93

Middle CH 9.07

9.07

8.99

Highest CH 9.01

9.01

8.97

LTE Band 12

Spectrum L= Spectrum L
Ref Level 24,60 dém  Offset 4.60 G @ RBW 300 krz Ref Level 24.60 dem  Offset 4.60 G @ RBW 300 kHz
e Att 30dE SWT 126ps @ VBW 1MHz  Mode Auta FFT e Att 30d8 SWT 126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@17k Max [@17k Max
20 dém L mil1] 17.31 dBm| 20 dém Mi[1] 16.02 dBm)|
e -~ - 701.4030 MHz R . ; 703.1210 MHz|
10 dom Ll 8.951048951 MHZ| 10 dan - el Vs A o g 9.010989011 MHZ
/ / \
0 dém ; x 0 dém f |
/ | i |
-10 di T+ -10 di - Y
/ \
-20 dBm f L -20 dBm / v
et - - - T et -
-30-¢l ~ -30-gary Sl
-40 dém -40 dBm
50 di -50 di
_60 dBm -60 dBm
70 d 70 d
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 701,403 MHz 17.31 dbm [ 1 703,121 MHz 16.02 dbm
T 1 600 5445 MKz 11.14 dBm 0cc Bw 8.051048351 MHz T 1 620 5045 MHz 9,03 dem 0Occ Bw 0.010989011 MHz
T2 1 708.4955 MHz 11.42 dBm T2 1 708.5155 MHz 9,42 dBm
L - L L -

Lowest Channel / 10MHz / 64QAM

Srecm )

(=]

Ref Level 24.60 dBm
Jo Att 30 d8
SGL Count 1007100

Offset 4.60 dB & RBW
SWT 126 ps @ VBW

300 kHz

1 MHz  Mode Auto FFT

@ 1Pk Max

20 dB|

M1[1] 14.95 dBm)|

10 de

¥ 703.1010 MHz|

L ] | P e (o T £.031068931 MHz|

A

0 dBm:

4]

-10 dBm-

-20 dBm-

SApdadia ===

—J 5
il e A

-40 dém

-50 dBm

-60 dem

70 dBm

CF 704.0 MHz

1001 pts Span 20.0 MHz

Marker
Type | Ref | Trc

X-valus | Y-value | _Function | Function Rasult |

M1 1
TL 1
T2 1

703,101 MHz
£699.5445 MHz
7084755 MHz

14,95 dBm
B8.68 dém
8.81 dBm

Occ Bw 8.931068931 MHz

L it
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LTE Band 12
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
Ref Level 2460 dém Offset 4.60 cB & RBW 300 kHz Ref Level 24.60 dém Offset 4.60 cB & RBW 300 kHz
b At 30d8 SWT 126 s » VBW 1MHz Mode auta FFT b At 30 dB  SWT 126 s » VBW 1MHz Mode auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
P ——=
o don ! e A/ \ 9.070929071 Mitz 1o d / /M e 9.070929071 MHz
0 dem } L 0 dem : '
) ] \
-10 d ! 4 -10 d [ 3
\ |
-20 dBm — T -20 dBm g v .
a0 dem - : o N P
-40 dém- -40 dém-
=50 di -50 df
80 dbm 60 dbm
-70 d -70 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-walue | ¥-value |__Function | Function Result |
M1 1 704,303 MHz 17.77 dém M1 1 705.002 MHz 17.87 dBm
T1 1 702.9645 MHz 11.73 dBm Occ Bw 09.070929071 MHz T1 1 702.9645 MHz 10.05 dBm Occ Bw 9.070929071 MHz
T2 1 712.0355 MHz 11,36 dem T2 1 712.0355 MHz 10,06 dBm
G e (D w8
Date: 27 OCT 2021 23:30:34 Date: 27 OCT 2021 23:33:26
Middle Channel / 10MHz / 64QAM
Spectrum | lnv:\:l I
Ref Level 24,60 dBm Offset 4.60 dB @ RBW 300 kHz
& ALt 30de  SWT 12.6 ps & ¥YBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
20 dBm M1L1] 15.05 dBm
. 709.738B0 MHz
I T2 )
10 dBm ?}“ﬂ c 8.991008991 MHz
-10 dBm K \
30 der e =
-40 dBm
-50 dBm
-60 dBm
=70 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 709.738 MHz 15.05 dBm
T1 i 702.9845 MHz 9.44 dBm Occ Bw 5.991008991 MHz
T2 1 711.9755 MHz B.47 dBm
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Spectrum L= Spectrum L
Ref Level 24,60 dém  Offset 4.60 G @ RBW 300 krz Ref Level 24.60 dem  Offset 4.60 G @ RBW 300 kHz
e Att 30d8 SWT 126us @ VBW 1MH: Mode Aut FFT e Att 30de SWT 126yus @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
20 dBm Mi[1] 16.84 dBm 20 dom - MI[1] 15.03 dBm
| - 711.6390 MHz X . . " 707.2040 MHzZ|
. ¥ ™ \- 9.010989011 MHz| . Il et A N GEE B 9.010989011 MHZ|
10 s 7 | 10 s 5 ¥
/ \ / L
0 dém 1 | 0 dém 4 |
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/ / \
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e Y A\ A A et WV
=30 = =30 o D
—
-40 dBm -40 dBm
-50 di -50 di
-60 dBm -60 dBm
70 d 70 d
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-walue | ¥ -value |__Function | Function Result |
[ 1 711,638 MHz 16.84 dbm [ 1 707,204 MHz 15.93 dbm
T 1 706, 4B4E MHz 11.31 dBm 0cc Bw 0.010980011 MHz T 1 7065045 MHz 9,27 dBm 0Occ Bw 0.010989011 MHz
T2 1 715.4955 MHz 11.00 dBm T2 1 7155155 MHz 10.34 dBm
[ _J [ _]

Highest Channel / 10MHz / 64QAM

Spectrum

(=]

Att
SGL Count 100/100

Ref Level 24.60 dBm
30 dB

SWT

Offset 4.60 dB @ RBW 300 kHz
12.6 ps @ VBW

1 MHz Mode Auto FFT

® 1Pk Max

20 dBm

M1[1] M1

10 dBm

C

0dem

15.62 dBm
714.1570 MHz

T2 8.971028971 MHz

-10 dBm

-20 dBm

B

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 711.0 MHz

1001 pts

Span 20.0 MHz

Marker
Type | Ref | Trc |

X-value

v-value | Function

Function Result

M1 1
T1 1
T2 1

714,157 MHz
706.5245 MHz
715.49E55 MHz

15.62 dBm
B.78 dBm
9.08 dBm

Do By

8.971028971 MHz

[ I
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 22.60 dBm
SGL Count 100/100

Offset 4.60 db Mode Auto Sweep

B trum

Ref Level 22.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Swesp

@1 AvgPwr

@1 AvgPwr
20 deimitGheck ¥ | SPURIRIHE QHBEKABS nAES

Line _§PURIOUS LINE ABS Line _; Furz#oﬁf _LINE_ABS._| PAES
10 dBm 10d8 } \
od 0 dBm l
-10 dBm -10 dBm
SPURIOUS_LINE_ABS_ J
-20 dBm -20de 7
-30 dém -30 dem {

4 u
-40 dBm - 40 dem N
f« AN
-50 dBm - 0 de s
e - s Y

60 dam —= e 80 d - S —
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit

£30.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -28.97 dBm -16.87 dB 714,000 MHz 716.000 MHz 100.000 kHz 71572927 MHz 20,97 dém -9.03 dB

698.900 MHz 699.000 MH2 30.000 kHz 698.99845 MHz -27.21 dém -14.21 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00534 MHz -34.82 dBm -21.82 dB

£99.000 MHz 701,000 MHz 100.000 kHz 69926873 MHz 21.02 dBm -8.98 dB 716,100 MHz 725.000 MHz 100.000 kHz 716,10445 MHz -34,16 dBm -21.16 dB

)i J il T
L JL J

Date: 27.0CT 2021 21:15:27

Date: 27 OCT.2021 22:08:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ué,:' pectrum
Ref Level 22.60 dbm  Offset 4.60 db Mode Auto Swesp Ref Level 22.60 dbm  Offset 4.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
20 deimmit-Gheek I | SPURIRIHE QHBEKABS nAES
Line _§PURIOUS_| INE_ABS ABS | Ling, $PURIOUS_LINE_ABS | PA
10 dBm- ‘lr Y 0ds [ \
od L ‘ 0 dem
( I\ f 1I
-10 dom -10 defm ;
SPURIOUS_LINE_ABS_ J l J ﬂ
-20 dém ‘ ‘ -20d I
-30 dBm il -30d
/ '] H‘H“‘-‘
-40 dBm 40 dém N
—
50 dBm: —1— S0ds ~
.
"
-0 dBm - —— 60d e ——
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 69888666 MHz -28.40 dBm -15.40 d& 714,000 MHz 716,000 MHz 100,000 kHz 71492807 MHz 13,18 dBm -16.82 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99456 MHz -31.35 dBm -18.35 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.06049 MHz -33.46 dBm -20.46 dBb
£99.000 MHz 701,000 MHz 100.000 kHz £699.91808 MHz 13.06 dBm -16.94 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.50 dem -17.50 dB
T ' - : R AT |
L L J
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LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.60 dBm
SGL Count 100/100

Offset 4.60 db Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 22.60 dBm

Offset 4.60 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
20 dBiiGheck ; r. | SPURIGHE CHBEKABS PAES

Line _§PURIOUS LINE ABS H‘ \\ Line _ FUR¥D¥ _JLINE_ABS_| PABS
10 dBm \ 10d8 f l
od 0 dBm J
10 dBm L -10 dem:
SPURIOUS_LINE_ABS_ H H
-20 dBm 'i\ -20de ‘.144
-30 dBm: “rl A\ 30 di u‘ lu \l\
-40 dBm t 40 du;r. . \
-50 dem // \"“\ _;?:‘“nv -

" f T
-
50 dBm =l 60d = ——
AV IS 1
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit

£30.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -31.24 dBm -18.24 dB 714,000 MHz 716.000 MHz 100.000 kHz 71573127 MHz 20,29 dém -9.71 dB

698.900 MHz 699,000 MHz 30,000 kHz 698,99605 MHz -28.58 dBém -15.58 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00415 MHz -31.51 dBm -18.51 dB

£99.000 MHz 701,000 MHz 100.000 kHz 69923676 MHz 20.50 dBm -9.50 dB 716,100 MHz 725.000 MHz 100.000 kHz 716,11334 MHz -32,79 dBm -19.79 dB

- - ; —_—
I L JL ] [ b e

Date: 27.0CT 2021 21:17.09

Date: 27 OCT.2021 2211

16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.60 dBm
SGL Count 100/100

Offset 4.60 db Mode Auto Sweep

um

SGL Count 100/100

Ref Level 22.60 dBm

Offset 4.60 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
20 deimmit-Gheek I | SPURIRIHE QHBEKABS nAES
Line _§PURIOUS_| INE_ABS ABS Line _$PURIOU$_) INE_ABS_| PABS
10 dBm A 10d8 =
[ [ \
o di ‘ 0 dUI“L \
-10 dBm { \ -10 dBfir
SPURIOUS_LINE_ABS_ ’ ‘ J \
-20 dém T -20 dgl
al ‘ ag'gﬁ'l I
-30 dBm =
¥ .
e Hk )
-40 dBm 40 dém
e ™
-50 dBm -50 dBy
-
] o
-60 dBm = -60d
——————e [ ——————
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | aLimit Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 69886888 MHz -27.50 dBm -14.50 d& 714,000 MHz 716,000 MHz 100,000 kHz 71485814 MHz 12,20 dBm -17.80 dB
698.500 MHz 693,000 MHz 30.000 kHz £98.98896 MH2 -30.85 dBm -17.85 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.05789 MHz -33.45 dBm -20.45 dB
£99.000 MHz 701,000 MHz 100.000 kHz 700.15185 MHz 12.30 dBm -17.70 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.75 dBm -17.75 dB
\ -
Il ( ) J « -

Date: 27.0CT 2021 21:24:00

Date: 27.0CT. 2021 2216:35

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : A33 of A91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101907B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

4

pec m

Ref Level 22.60 dBm
SGL Count 100/100

Offset 4.60 db Mode Auto Sweep

Spectrum

Ref Level 22.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
20 dBfRit Gheck ¥ | SPURIGIE CHBEKABS_ nAES

Line _§PURIOUS_| INE_ABS Line _§PUR - INE_ABS_| PAES
10 dBm 10de l‘ T
-10 dBm -10 dem:
SPURIOUS_LINE ABS_ I
-20 dBm -20de i
-30 dBm -30 demp N

AVl
-40 dBm 40 dB | +
50 dBm -au/*\[ =S
= i S
-60 dBm e 60 d — -
e i I s S .
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit

£30.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -32.80 dBm -15.60 d& 714,000 MHz 716.000 MHz 100.000 kHz 71576723 MHz 19,46 dém -10.54 dB

698.900 MHz 699.000 MH2 30,000 kHz 698.99725 MHz -30.54 dém -17.54 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00195 MHz -32.28 dem -19.28 dB

£99.000 MHz 701,000 MHz 100.000 kHz 699245675 MHz 19.44 dBm -10.56 dB 716,100 MHz 725.000 MHz 100.000 kHz 716,10445 MHz -34,94 dBm -21.94 dB

g - - —
I L JL ] [ b e

Date: 27.0CT 2021 21:18:30

Date: 27 OCT.2021 22:19:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ué,:' um o
Ref Level 22.60 dbm  Offset 4.60 db Mode Auto Swesp Ref Level 22.60 dbm  Offset 4.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 deimitGheck ¥ | SPURIRIHE QHBEKABS nAES
Line _§PURIOUS_| INE_ABS Line _$PURIOU$_] INE_ABS_| PABS
10 dBm /.,..,—-, \ 10 dBm A ,,\
o di ] du...L ]
-10 dBm ] \ -10 dDI..
SPURIOUS_LINE_ABS_ J \ [ k
-20 dém [ \-‘W -20 dg l
-30 dBm J'H
/'/ UL\
-40 dBm 40 dém
- N
-50 dem _ 50 de I
/// .y
-60 dBm — -60d =
- I W T ] | [ —
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PowerAbs | aLimit Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -27.86 dBm -14.86 d& 714,000 MHz 716,000 MHz 100,000 kHz 71487812 MHz 10,79 dBm -16.21 dB
698.500 MHz 693,000 MHz 30.000 kHz £98.99306 MH2 -30.80 dBm -17.50 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00295 MHz -35.30 dBm -22.30 dB
£99.000 MHz 701,000 MHz 100.000 kHz 699.63237 MHz 11.34 dBm -~18.66 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -32.61 dBm -19.61 dB
\ -
)|
Il ( ) J « -
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LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spec m ué,:' Spectrum
Ref Level 22.60 dbm  Offset 4.60 db Mode Auto Swesp Ref Level 22.60 dbm  Offset 4.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
20 dBfRit Gheck ; TR | SPURIRHECHSEKAES_T— AT nAES
Line _§PURIOUS LINE ABS |{ \ Line _; Fumous_uﬂ ABS._| PAES
10 dBm ( ‘I 10de ]
o d H 0 dBm i
-10 dBm l\\ -10 dem: f
SPURIOUS_LINE_ABS_ [
-20 dBm " -20de
\ Fi
-30 dém t s d A T
/ o L T
-40 dBm 4 40| dem: i \
50 dBm J’/‘\ -5”w N
60 dem e 04 e
R IS——— R e Ly e
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
£30.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -25.38 dBm -12.38 db 713.000 MHz 716.000 MHz 100.000 kHz 71577972 MHz 21,00 dém -9.00 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,99975 MHz -18.55 dBm -5.55 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00175 MHz -18.90 dBm -5.90 dB
£99.000 MHz 702,000 MHz 100.000 kHz 699.23227 MHz 21.25 dBm -8.75 d& 716,100 MHz 725.000 MHz 100.000 kHz 716,10445 MHz -26,48 dBm -13.48 dB
g - - —
I L JL ] [ b e

Date: 27.0CT 2021 22:22:44

Date: 27 OCT.2021 22:33:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ué,:' Spectrum -
Ref Level 22.60 dbm  Offset 4.60 db Mode Auto Swesp Ref Level 22.60 dbm  Offset 4.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
20 dBhmit Ghoek ; T | SPURIRIE CHBIEK ABS_ T PAES
Line _§PURIOUS_|LINE_ABS | Line _! r:umousfuu[‘lnusf PABS
10 dBm- ,wwmw«\ 1050w e —
di i
od { dBm
| \
-10 dem - -10 dBr 1
SPURIOUS_LINE_ABS_ ﬂ l
-20 dém J 20 de l
-30 dBm -30d w
| ; [,
-40 dBm 7 40 dém -
| |
-50 dBm /_,_ -50 de ‘\\
-60 dBm = -60d
—] _/"‘w i
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -30.93 dBm -17.93 d& 713.000 MHz 716.000 MHz 100,000 kHz 713.59191 MHz 10,01 dBm -19.99 dB
698.500 MHz 693.000 MHz 30.000 kHz £98.99795 MHz -28.81 dBm -15.91 d8 716.000 MHz 716.100 MHz 30.000 kHz 716.00075 MHz -28.07 dBm -15.07 dB
£99.000 MHz 702,000 MHz 100.000 kHz 701.00350 MHz 9.98 dém -20.02 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.35 dBm -17.35 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG101907B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spec m ué,:' Spectrum
Ref Level 22.60 dbrm _ Offset 4.60 db Mode Auto Swesp Ref Level 22.60 dbm  Offset 4.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
£30.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -28.55 dBm -15.55 d& 713.000 MHz 716.000 MHz 100.000 kHz 71576773 MHz 20,21 dém -9.79 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,99805 MHz -20.52 dBm -7.52 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00025 MHz -20.11 dBm -7.11 dB
£99.000 MHz 702,000 MHz 100.000 kHz 69924426 MHz 20.45 dBm -9.55 dB 716,100 MHz 725.000 MHz 100.000 kHz 716,10445 MHz -29.07 dBm -16.07 dB
g - - —
I L JL ] [ b e
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

* ué,:' Spectrum -
Ref Level 22.60 dbm  Offset 4.60 db Mode Auto Swesp Ref Level 22.60 dbm  Offset 4.60 de Mode Auto Sweep
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Rangelow | RangeUp | RBW | Freguency | PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -30.28 dBm -17.28 d& 713.000 MHz 716.000 MHz 100,000 kHz 71360390 MHz 8,95 dBm -21.05 dB
698.500 MHz 693.000 MHz 30.000 kHz £98.99915 MHz -28.06 dBm -16.06 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00015 MHz -28.87 dBm -15.87 dB
£99.000 MHz 702,000 MHz 100.000 kHz 701.68681 MHz 9.30 dém -20.70 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.76 dBm -17.76 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG101907B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB

Spec m ué,:' Spectrum
Ref Level 22.60 dbm  Offset 4.60 db Mode Auto Swesp Ref Level 22.60 dbm  Offset 4.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
£30.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -30.70 dBm -17.70 d& 713.000 MHz 716.000 MHz 100.000 kHz 71574675 MHz 19,07 dém -10.93 dB
698.900 MHz 699.000 MH2 30,000 kHz 698.99915 MHz -23.49 dém -10.49 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00065 MHz -23.82 deém -10.82 dB
£99.000 MHz 702,000 MHz 100.000 kHz 699.22028 MHz 19.58 dBm -10.42 dB 716,100 MHz 725.000 MHz 100.000 kHz 716,10445 MHz -32.93 dBm -19.93 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Rangelow | RangeUp | RBW | Freguency | PoweraAbs | aLimit Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 69888666 MHz -30.45 dBm -17.45 d& 713.000 MHz 716,000 MHz 100,000 kHz 71383467 MHz 7.74 dBm -22.26 dB
698.500 MHz 693.000 MHz 30.000 kHz £98.99815 MH2 -30.70 dBm -17.70 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00255 MHz -30.98 dBm -17.98 dB
£99.000 MHz 702,000 MHz 100.000 kHz 701.62687 MHz 8.15 dém -21.85 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.54 deém -19.54 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101907B

LTE Band 12 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spec m ué,:' Spectrum
Ref Level 22.60 dbrm _ Offset 4.60 db Mode Auto Swesp Ref Level 22.60 dbm  Offset 4.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Range Low | Range Up RBW | Frequency | Powerabs | ALimit | Range Low Range Up RBW | Frequency | pPoweraAbs | ALimit

£30.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -33.02 dBm -20.02 d& 711.000 MHz 716.000 MHz 100.000 kHz 71566783 MHz 21,15 dém -8.85 dB

698.900 MHz 699,000 MHz 30.000 kHz 698,99505 MHz -24.96 dBm -11.96 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00015 MHz -25.50 dBm -12.50 dB

£99.000 MHz 704,000 MHz 100.000 kHz 699.31718 MHz 20.75 dBm -9.25 d& 716,100 MHz 725.000 MHz 100.000 kHz 716,10445 MHz -34,16 dBm -21.16 dB
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Highest Band Edge / Full RB
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Rangelow | RangeUp | RBW | Freguency | PowerAbs | aLimit Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 69888666 MHz -33.28 dBm -20.28 d& 711.000 MHz 716.000 MHz 100,000 kHz 712.71578 MHz 741 dBm -22.59 dB
698.500 MHz 693.000 MHz 30.000 kHz £98.99446 MH2 -34.19 dém -21.15 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00045 MHz -33.07 dBm -20.07 dB
£99.000 MHz 704,000 MHz 100.000 kHz 70291858 MHz 7.95 dBm -22.05 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.52 dém -20.52 dB
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samranis. FCC RADIO TEST REPORT Report No. : FG101907B

LTE Band 12 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

pec

m ué,:' Spectrum

Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22.60 dBm Offset 4.60 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
£30.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -34.24 dBm -21.24 dB 711.000 MHz 716.000 MHz 100.000 kHz 71567782 MHz 20,05 dém -9.95 dB
698.900 MHz 699.000 MH2 30.000 kHz 698.99496 MHz -26.64 dém -13.64 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00185 MHz -27.36 dBém -14.36 dB
£99.000 MHz 704,000 MHz 100.000 kHz 699.36214 MHz 19.76 dBm -10.24 dB 716,100 MHz 725.000 MHz 100.000 kHz 716,10445 MHz -34,48 dBm -21.48 dB
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Rangelow | RangeUp | RBW | Freguency | PowerAbs | aLimit Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit

690.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -32.95 dBm -19.95 d& 711.000 MHz 716,000 MHz 100,000 kHz 713.34515 MHz 6,51 dBm -23.40 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99695 MHz -34.73 dBm -21.73 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00744 MHz -35.01 dBm -22.01 db

£99.000 MHz 704,000 MHz 100.000 kHz 703.14336 MHz 7.06 dBm -22.94 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.35 dém -20.35 dB
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